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AR HETREYAEH - Lidon | T /
Name Polymer Battery T tand .
Rl5 TE30 JRia A S /
Type Original tested type
= ‘ =
PRARFSER(V) 3.8 r 2000mAh 7.6Wh
Nominal voltage Capacity
A Rechargeable Li-polymer s 2 /
Description ; Li content
single cell battery
T (ke) e "3 BRI E black
Mass : Appearance i plastic film shell
LEieeE TR MR 2 H
Original test report No. el Date of test report 23022
BAEE T aRityaimpaE iy R mbrgEF
AR )55 38.3 F UNITED NATIONS "Recommendations on
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual ALISGIAC, JLT/Reu6
of Tests and Criteria 38.3 .
T.1 R Iy T.2 R B e
Altitude simulation At Passed Thermal test A Passed
3 BN " T.4 it
Tf;/ﬁfjgi{fiﬁt £ 4% Passed gifhﬁ E4% Passed
T.5 45 2% . T.6 H7 & i
External short circuit fht Passed Crush A Passed
T.7 SE7H e T.8 SRl T H N
Overcharge B Passed Forced discharge Bt Passed
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AR T A A PR A 7 www.ghs.cn 1/2




B9

Statement

LRI BT A SIS 2 AN 3 (B IASIE - %D ToRk.
The test summary is invalid if it is not affixed the official seal of the laboratory to it.
2 S IO A R FUT N e A S B A . (B IR I D) T
Copies of the test summary without the official seal of the laboratory are invalid.
3R BT RE  M R kAL R S5 Tk
The test summary is invalid without the signature, name and title of the signatory.
4. ML R O AL
The test summary is invalid if it is blotted out.
SREASIG S PHAAE, AR S HH A
It is forbidden to copy the test summary partially without the written approval of the laboratory.
6. 16 ML B R ORI 25 T, SO BTl oA 25k
The conclusion of the test summary is only valid for the tested sample.
7RI EE DL SO HE, SESCSCA (U ) U BESE, Wi R AN, B o Se ek i
The test summary has been drafted in Chinese and translated into English (if exist) for

convenience only. In the event of discrepancy, the Chinese version shall prevail.
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, ( ST/SG/AC.10/11/Rev.638.3 k133K . The tested samples meet the requirements of test
“Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPORT OF
o DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
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